Edge-of-Dock

Mechanical Dock Levelers

This manual applies to Edge-of-Dock
levelers manufactured beginning
September 9, 2009 with the serial
numbers 10268572 and higher.

AWARNING
Do notinstall, operate or service this product unless you
have read and understand the Safety Practices, Warnings,
Installation and Operating Instructions contained in this
User’s Manual. Failure to do so could result in death or
serious injury.

User’s Manual

Installation, Operations,
Maintenance and Parts
Part No. 6007631F



PARTS LIST

Fig. 23

A WARNING
To ensure proper function, durability and safety of the
product, only replacement parts that do not interfere with
the safe, normal operation of the product must be used.
Incorporation of replacement parts or modifications that
weaken the structural integrity of the product, or in any
way alter the productfrom jts normalworking condition at
the time of purchase from 4Front Engineered Solutions,
Inc. may result in product malfunction, breakdown,
premature wear, death or serious injury.
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PA RTS LlST, continued

Item | Quantity | Description Part Number

1 2 Serco Label 824002
2 Kelley Label 921140

2 1 Model Tag 6007552
3 1 HSH SS 5/8 X 1-1/4 X 1/2-13 6007843
4 1 NLN - 1/2-13 UNC 214505
5 4 3/8-16 Nut Nylock Nut 214538
6 2 Clevis Pin 5/8 x 2-1/2 035055
7 2 Washer, Fender, 3/8 Bolt, 2" OD,1/8 THK, ZP 6007804
8 4 RP - 1/4 x 1-1/4 6007817
9 2 Retainer, Shaft-hinge Pin 035451
10 1 Handle 6007536
11 2 Hex Bolt - 3/8-16 x 5 6007803
12 1 Danger Label 138816
13 1 Lip Lifter 6008526
14 1 Lip Lifter Roller 6007533
15 1 Lower spring linkage 6007540
1 Lower spring linkage, Pit Mount 6008042

16 1 Spring Rod 6007542
17 1 Upper Spring Linkage 6007543
Upper Spring Linkage, Pit Mount 6008044

18 1 Lip Spring 6007664
19 1 Serial Tag 138822

20 1 Handle Mount 6007389
21 1 Manual (not shown) 6007631
22 1 WDMT, Lip, EOD66, 20K, 15" Low 6007461

WDMT, Lip, EOD66, 30K, 15" Low 6007462

WDMT, Lip, EOD72, 20K, 15" Low 6007463

WDMT, Lip, EOD72, 30K, 15" Low 6007464

WDMT, Lip, EOD78, 30K, 15" Low 6007465

WDMT, Lip, EOD84, 30K, 15" Low 6007466

WDMT, Lip, EOD66, 20K, 17" Low 6007473

WDMT, Lip, EOD66, 30K, 17" Low 6007474

WDMT, Lip, EOD72, 20K, 17" Low 6007475

WDMT, Lip, EOD72, 30K, 17" Low 6007476

WDMT, Lip, EOD78, 30K, 17" Low 6007477

WDMT, Lip, EOD84, 30K, 17" Low 6007478

WDMT, Lip, EOD66, 20K, cart guard, 15" Low 6007875
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PA RTS LIST, continued

Iltem | Quantity | Description Part Number
23 1 bumper and box, LH, 16" projection, not shown 6007653
Bumper and box, LH, 17" projection, not shown 6008705
24 1 Bumper and box, RH, 16" projection 6007654
Bumper and box, RH, 17" projection 6008706
25 1 Bumper and box, LH, steel face, 16-3/8" projection, not shown 6007678
Bumper and box, LH, steel face, 17-3/8" projection, not shown 6008721
26 1 Bumper and box, RH, steel face, 16-3/8" projection 6007679
Bumper and box, RH, steel face, 17-3/8" projection 6008722
27 2 Bumper only, 4" projection 34551
Bumper only, 5-5/8" projection 34556
28 2 Bumper only, steel face, 4-3/4" projection 34553
Bumper only, steel face, 6" projection 34558
29 2 Danger label 6001044
30 2 BUMPER MOUNT (OPTIONAL) 6008187
31 1 Spring, Small DIA 6007345
1* Spring, Large DIA 6007553
32 1 Placard, EOD, MECH (not shown) 6007601
33 1 WDMT, Deck, EOD66, 20K 6008461
WDMT, Deck, EOD86, 30K 6008462
WDMT, Deck, EOD72, 20K 6008463
WDMT, Deck, EOD72, 30K 6008464
WDMT, Deck, EOD78, 30K 6008465
WDMT, Deck, EOD84, 30K 6008466
WDMT, Deck, EOD66, 20K, cart guard 6007876
34 1 WDMT, Base, EOD66, MECH 6008527
WDMT, Base, EOD72, MECH 6008528
WDMT, Base, EOD78, MECH 6008529
WDMT, Base, EOD84, MECH 6008530
WDMT, Base, EOD66, MECH, Pit Mount 6007824
WDMT, Base, EOD72, MECH, Pit Mount 6007825
WDMT, Base, EOD78, MECH, Pit Mount 6007826
35 1 Rear Hinge Rod, EOD66 6007519
Rear Hinge Rod, EOD72 6007520
Rear Hinge Rod, EOD78 6007521
Rear Hinge Rod, EOD84 6007522
36 1 Lip Hinge Rod, EOD66 6007523
Lip Hinge Rod, EOD72 6007524
Lip Hinge Rod, EOD78 6007525
Lip Hinge Rod, EOD84 6007526
37 6** Grease Fitting, Drive Fit 417113
38 1 EOD Grip 6007550
39 3 Plain washer, 5/8 000063
40 2 Cotter pin 035036

*66"W and 72"W 20K models qty. is 2.
**78" and 84" models qty. is 8.

22 6007631F — Mechanical Edge-of-Dock Levelers January 2010

©2010 4Front Engineered Solutions, Inc




